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30,000 MHz 1,000 GHz 1.000 MHz 940.61718 MHz -46.46 dBm -33.46 dB 30,000 MHz 1,000 GHz 1.000 MHz 982.30635 MHz -46,43 dem -33.43 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83760 GHz -44.35 dBm -31.35dB 1.000 GHz 1.840 GHz 1.000 MHz 1.58456 GHz -46.79 dBm -33.79 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51254 GHz -45,50 dBm -32,50 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,06383 GHz -45,36 dBm -32,36 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93142 GHz -41.47 dBm -28.47 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.94000 GHz -41,09 dBm -268.09 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65229 GHz -41.44 dBm -28.44 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64429 GHz -41.50 dBm -28.50 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54705 GHz -37.93 dBm -24,92 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.55205 GHz -37.81 dBm -24,81 d&
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30.000 MHz 1,000 GHz 1.000 MHz 999,27286 MHz -46.44 dBm -33.44 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.67649 GHz -46.70 dBm -33.70 dB
1.920 GHz 3.000 GHz 1.000 MHz 1,92018 GHz -40,38 dBém -27.38 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99392 GHz -41.33 dBm -28.33 dB
9.000 GHz 13,000 GHz 1.000 MHz 1263930 GHz -41.49 dBm -28.49 dB
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 943.52574 MHz -46.38 dBm -33.38 dB 30,000 MHz 1,000 GHz 1.000 MHz 901.35182 MHz -46.47 dBm -33.47 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -44,32 dBm -31.32 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.62360 GHz -46.89 dBm -33.89 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.62734 GHz -45,46 dBm -32,46 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,08866 GHz -45,50 dBm -32,50 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85542 GHz -41.42 dBm -28.42 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93242 GHz -41.46 dBm -26.46 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64579 GHz -41.43 dBm -28.43 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64579 GHz -41,22 dBm -28.22 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54605 GHz -38.03 dBm -25.02 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.56955 GHz -38.03 dBm -25.03 dB
—_— —
)i 2 )i [
L JL ) L JL J
D: 1 APR.2022 1 APR.2022 i}
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PARS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBm 2 M e A
R S——y O ——— e T A
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 905,22989 MHz -46.55 dBm -33.55 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.68195 GHz -46.64 dBm -33.64 dB
1,920 GHz 3.000 GHz 1.000 MHz 1.92018 GHz -43.23 dem -30.23 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.95992 GHz -41.44 dBm -28.44 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265029 GHz -41.64 dBm -28.64 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.55455 GHz -38.01 dBém -25.01 d&
il
JL J
Date: 55

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG102843-05B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result

50 Normal Voltage 0.0014

40 Normal Voltage 0.0009

30 Normal Voltage 0.0074

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0078

0 Normal Voltage 0.0024
PASS

-10 Normal Voltage 0.0029

-20 Normal Voltage 0.0059

-30 Normal Voltage 0.0045

20 Maximum Voltage 0.0064

20 Normal Voltage 0.0076

20 Battery End Point 0.0001

Note:

1. Normal Voltage = 3.86 V. ; Battery End Point (BEP) = 3.40 V. ; Maximum Voltage = 4.45 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 1 A25 - 42 of 42

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 26

Peak-to-Average Ratio

Mode

Mod.

LTE Band 26 / 15MHz

QPSK

RB Size Full RB

16QAM

64QAM 256QAM Limit: 13dB

Middle CH 5.62

Full RB

Full RB Full RB Result

5.83

6.14

6.70 PASS

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Spectrum = . @
Ref Level 30.00 GBm  Offset 1120 & Ref Level 30.00 GBm  Offset 1120 &
= att 30de AQT 2ms ® RBW 20 MHz = att 30de AQT 2ms ® RBW 20 MHz
@153 view @153 view
0 0
001 001 ~
X N
1 3 1
- T b iy
i
E-04 i E-04
1
i I
160 160 -
(CF 836.5 MHz ean Pvir + 20.00 db (CF 836.5 MHz Mean Pyr + 20.00 dB.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | p.0100
Trace 1 [ 22,00 dBm 28 .46 dBm 6.17 a8 2.6 dB 4.58 dE 562 db 5.7 db Trace 1 [ 21.37 dBm 27 66 dBm 6.23 a8 .96 dB 4.93 a8 5.83 a8 6.02 a8
— —
L [y L B e
o o
30.00 dBm _ Offset 1120 db | 30.00 GBm _ Offset 11.20 b
= att 30de AQT 2ms ® RBW 20 MHz = att 30de AQT 2ms ® RBW 20 MHz
@153 view @153 view
S Se
= =
0 = 0 -
i
R
001 001 e
%
,
1E- ¥ 1E- -
X
E-04- \‘ E-04- .
| "'
1E- T 1E-
(CF 836.5 MHz ean Pvir + 20.00 db (CF 836.5 MHz Mean Pyr + 20.00 dB.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 20.25 dBm 26 50 dBm 6.55 a8 3.07d8 525 dE .14 dE 6.23 db Trace 1 [ 17.31 dBm 25 52 dbm B.21 a8 3.01d8 5.28 a8 6.70 a8 7.65 a8
BEREED e [ CEREEEEN

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number 1 A26 - 1 of 37



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 128 | 131 | 310 | 315 | 521 | 509 | 10.75 | 10.15 1451 | 14.96 | - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 133 | 132 | 313 | 317 | 508 | 517 | 10.33 | 10.37 | 14.69 | 1460 | - -
TEL : 886-3-327-3456 Page Number 1 A26 - 2 of 37

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102843-05B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

m = m i
Ref Level 30.00 GBm  Offset 1120 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 11.20 0B w RBW 30 khz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.55 dBm Mi[1] 14.58 dBm
2 o 836.88320 MHz - . B36.75450 MHz
. nds_¥ 26.00 dB B 26.00 dB
10 P~ e e i Y Y 1.281100000 MHz 0 LN ) eV 1.306300000 MHz
Q factar 653.2 I Q factar 640.6
o - 0 de: -
1/ T/
104 - -10 di -
™
-20 . - .
_ N . - - ™ A
<30 df -
40 dBm
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 836.8832 MHz 16.55 dbm ndB down 12611 MHz ML 1 5367545 MHz 14.58 dem ndB down 13063 MHz
TL 1 835.8622 MHz -9.56 dBm ndg 26.00 dB T 1 £35.6359 MHz -11.48 dBm ndg 26.00 db
T2 i 837.1434 MHz X q factor 653.2 T2 i 837.1462 MHz 11,40 dém q factor 640.6
L JU J - L JU J -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

2 im =
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.71 dBm mi1] 17.06 dem
. i N 835.0. ;\r\”\‘u‘\; - ‘s‘q‘ 837.1 \hnr\"\‘u‘\;
~ ) NP Y. 26.00 ¢ 1 F L TN 26.00 ¢
0d / B 3.098900000 MHz 104 ~ e S 0 T Rl 3.152800000 MHz
] Q factor 269.8 7 Q factor \ 265.5
/ \
o L 0 d8: 7
10 df -10d
. ~ Ty S
— - — ~20 == -
-a0d -30 o
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 6.0 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 835.9545 MHz 16.71 dém ndp down 3.0989 MiHz Ml i 637.1354 MHz 17.06 dém ndp down 3.1528 WiHz
TL 1 834.9505 MHz -7.37 dBm nd8 26,00 d8 1 1 834.9296 MHz -9.08 dem nd8 26,00 d8
T2 i 838.0584 MHz -7.45 dBm q factor 266.8 T2 i 838.0824 MHz -8.72 dém q factor 265.5
L Il ) L ) o
trum 2 um 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.58 dBm mi1] 15.6+ dBm
2 835.04100 MHz - 835.88100 MHz
¥ ndB 26.00 dB nda 26.00 dB
_ TS kit et s A e 5.205000000 MH| 0 Y, e P 1T e 5.085000000 MHZ|
i Q factor 160.4] i Q factor 164.4]
o l 0 d8: T
/ -
¥ \;
i =10 di
’ N
\, - 7 TN
RaAV( IRV RN Vol end e Y
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 835.041 MHz 15.58 dém ndp down 5,206 MHz Ml i 635,881 MHz 15.64 dem ndp down 5,085 MHz
T1 1 833.933 MHz -10.62 dam nds 26.00 d& T1 1 533,003 MHz -10.18 dBm nds 26.00 d&
T2 1 839.137 MHz -10.26 dBm q factor 160.4 T2 1 B30.077 MHz -10.35 dBm q factor 164.4
L Il J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : F

G102843-05B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
o att 0GB SWT  12.6ps @ VBW  1MHz  Mode Auto FFT e att A0 BWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.34 dBm mi1] 16.16 dBm
M1 7.9390 MHz w 8359610 MHz
20 20
[ - AR 6.00 dB) Y, ndB 26.00 dB
10 [l e A 10.749000000 MHz 10 A A A e e T A 10.150000000 MHz
/ Q factor 78.0 / Q factor 82.9
o - 0 de: -
10 d -10 di
/ \
20 ! b
- 7 ~ ~ TN
B b e AN v
-a0d
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 20.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 837.935 MHz 17.34 dbm ndB down 10749 Mz ML 1 535361 MHz 16.16 dem ndB down 1015 MHz
TL 1 831.185 MHz -8.73 dBm ndg 26,00 dB T 1 B31.205 MHz 6 dm ndg 26,00 dB
T2 i 841.935 MHz -8.61 dbm q factor 78.0 T2 i 841,355 MHz 71 dém q factor 2.3

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

2 im =
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.54 dBm mi1] 14.83 dBm
834.4620 MHz +10 MHzZ
2 2
2 ndB 6.00 dB) =@ 5 26.00 dB|
10d SO B e 14.505000000 MHZ 10 d A=, L 14.955000000 MHZ
7 Q factor \ 57.5 i Q factor 55.9
o L 0 da: r
[E Ntz
10 df =10 di = %
A
-20 -
AL N
a0 w,
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 30.0 MHz 6.5 MHZ 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 834.462 MHz 15.54 dbm ndp down 14,505 MiHz Ml i 635,541 MHz 14.83 dém ndp down 14,855 WiHz
TL 1 829,247 MHz -10.64 d8m nd8 26,00 d8 1 1 29,307 MHZ -11,08 dem nd8 26.00 d8
T2 i 843.753 MHz -10.47 dém q factor 57.5 T2 i 844,262 MHz -11.16 dém q factor 558

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A26 - 4 of 37




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG102843-05B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1120 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.17 dBm mi1] 16.51 dBm
2 _ 836.40770 MHz - " 837.02750 MHz
A1 ndB 26.00 dB o gw}{n 26.00 dB
wd T . o B . 1.334300000 MHz 0 P G N sty M e - nen 3.134900000 MHz
7 Qfactor 626.9 7 Q factor \ 267.0
o 0 de:
/ \ ki
10 d -10 di -
20 dbm— = :
—— ey gy i P
-a0d
40 dBm
-s0 -s0
-60 d -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 836.4077 MHz 13.17 dbm ndB down 1.3343 WHz ML 1 37.0275 MHz 16.51 dem ndB down 3.1349 Wz
TL 1 835.8231 MHz -12.93 dém ndg 26.00 dB T 1 £34.9296 MHz ndg 26.00 dB
T2 i 837.1573 MHz -12.72 dém q factor 626.9 T2 i 8380644 MHz q factor 267.0
L JU ] - L JU -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

2 im =
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.48 dBm mi1] 15.79 dBm
836.05000 MHz 839.1570 MHz
. 2 M1
2 X ndB 6.00 dB) =@ nd 76.00 dB
ik . 5.0751 S .
0d e SATY L) N P 075000000 MHZ| 104 Sanaal 0 / k.r. oy 10.330000000 MHz|
f Q factar \ 164.7) { Q factar \ 81.2
o 7 } 0 de: a
Ty ¢ e
10 df
-2 .n. B "
g L i —
~a0d
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 836.05 MHZ 14.48 dbm ndp down 5,075 MHz Ml i 638,157 MHz 15.79 dém ndp down 10,33 MHz
TL 1 833,973 MHz -11,49 dBm nd8 26,00 d8 1 1 B31,125 MHz -10,03 dem nd8 26,00 d8
T2 i 838.047 MHz -11.60 dém q factor 164.7 T2 i 841,455 MHz 10,19 dém q factor 1.2

Middle Channel / 15MHz / 64QAM

N/A

m 2
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 300 kiz
fo ALt 30de 8WT 12.6 ps &« VBW 1MHz  Mode Auto FFT
SGL Count 1004100
(@ 17K Max
M1[1] 14.73 dBm)|
. ) 832.4840 MHz
7 nds 26.00 dB
Ao e ool pemaBer 14.685000000 MHz|
. W
109 ] G fackar™ 56.7
o 7
10 df
20 -
N
Wt N VA
“an d =
40 dBmv
-50
-60 di
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 832.484 MHz 14.73 dom nd@ down 14685 MHz
T 1 829.037 MHz -11.10 dam nds 26,00 d8
T2 1 843.723 MHz -11.06 dBm q factor 56.7
L JU ] e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

m 5 m L
Ref Level 30.00 GBm  Offset 1120 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o Att 30 dE SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 11.04 dBm Mi[1] 12.47 dBm
2 836.22670 MHz - 837.78670 MHz
e ndB 6.00 dB 26.00 dB
0d 4 Bu 1.323100000 MHZ| 10 - 2.170800000 MHz
v rtautyl 632.0 7 264.2
o 0 d8s -
/
10 d — -10 di
v 7
20 - -20
) /” N . N i N _
-30d 7 ay 30 v
e i aniie. L SV
4ty fEm — -40 dBm
50 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 836.2287 MHz 11.04 dbm ndB down 1.3231 WHz ML 1 837.7887 MHz 12.47 dem ndB down 3.1708 WHz
TL 1 835.8259 MHz -14.98 dam ndg 26.00 dB T 1 £34.9056 MHz 13,77 dém ndg 26.00 dB
T2 i 837.148 MHz -15.06 dém q factor 632.0 T2 i 838.0764 MHz -13.63 dém q factor 264.2
L JU ] - L JU -

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

2 im =
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 11.51 dBm Mi[1] 12.07 dem
. 53433200 MHZ - 8403760 MHzZ
" nds 26.00 dB nds 26.00 dB
104 X Bwe 5.165000000 MHZ| 10 d Buw o~ X 10.370000000 MHz
A W prem N TR 161.5 G fsttar” 81.0
o \ 0ds L
i 7
10 df F+ =10 di
v S
20 . 20 .
A - L
-an d —— 20BN | = > .
| A Y SV - N
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 834.332 MHz 11.51 dém nd@ down 5165 MHz [ 1 £40.376 Mz 12.07 dem nd@ down 10.37 MHz
T 1 833,893 MHz -14,45 dBm nd8 26,00 d8 T 1 £31.285 MHz -14,00 derm nd8 26,00 d8
T2 1 839.057 MHz -14.67 dbm q factor 161.5 T2 1 841655 MHz -13.82 dam q factor 81.0
L JL ] L L JU L

Middle Channel / 15MHz / 256QAM

N/A

m 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz
fo ALt 30de 8WT 12.6 ps &« VBW 1MHz  Mode Auto FFT
SGL Count 1004100
(@ 17K Max
mi1] 11.53 dBm
2 8307760 MHz
I ndB 26.00 dB
104 X B 14.595000000 MHz
- T A \\,m'Jcbw‘\/w«'\ 56.9
o
\
10 df
-20
/
B o T
40 dBmv
-50
60 df
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 830.776 MHz 11.53 dém ndp down 14,585 WiHz
T 1 829,337 MHz -14.72 dam nds 26.00 d&
T2 1 843.933 MHz -14.53 dBm q factor 56.9
L JU ] e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 110 | 273 | 273 | 449 | 452 | 911 | 911 | 1343 | 13.49 | - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 | 110 | 275 | 270 | 452 | 451 | 9.05 | 9.03 | 13.46 | 13.43 | - -
TEL : 886-3-327-3456 Page Number 1 A26 -7 of 37

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

m 2 m 2
Ref Level 30.00 cbm  Offset 1120 db @ RDW 30 kiz RefLevel 30.00 dbm  Offset 11.00 b & RBW 30 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 19.23 dBrm mi1] 15.40 dBm
B36.95030 MHZ B36.37130 MHZ
2 2
Jnn VT I s A A
wd L 10d =t
i 1
] - 0 da -
N y A,
10 df - 10 db ~
/ J, \
; '\
20 " -20 =
e L NANAT
|and = o
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 836.9503 MHz 19.23 dém [ 1 £36.3713 MHz 15.40 dem
T 1 835.95734 MHz 8.78 dam oce Bw 1.090909091 MHz T 1 835.94515 MHZ 6.50 dBim oce Bw 1.099300699 MHz
T2 1 837.04825 MHz 7.94 dBm T2 1 B37.04545 MHz 7.95 dBm
L JU J - L JU J -
il m il
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 18.22 dBm mi1] 16.65 dBm
. 77470 MHZ - . 15100 MHz
= B, 72727 MHZ| < B 272727 MHz
10 d ¢ 10 df E -
4" \ .
o 0 de: -
/ \ / Y
10 df - - 10 df ~
/ -
/ A .
< 8, der 7Y T 7
W - AW Y ] A AT AY
; \_/ WA
a0 d
-40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 6.0 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Marker
ype | Ref | Tre ~value -value unction unction Resul ype | Ref | Tre -valua ~value unction unction Resul
T Ref | Tr K-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
ML T 835.7747 MHz 18.22 dbm [ 1 B35.451 Mz 16.65 dem
T 1 835.13337 MHz 12,38 dam oce Bw 2727272727 MHz T 1 835.13936 MHZ 9.33 dBim oce Bw 2727272727 MHz
T2 1 837.86064 MHz 10.61 dBm T2 1 B37.86663 MHz 10.11 dBm

Middle Channel / 5MHz / QPSK

tr

—_ ®

Middle Channel / 5MHz / 16QAM

Ref Level 00 dBm  Offset 1 dB RBW 100 kHz Ref Level 00 dBm  Offset 11.20 dB & RBW 100 kHz
lo att I0de ST 19 s @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.06 dBrm mi1] 15.19 dBm
. . B3B.52600 MHZ - ” 837.55900 MHZ
B occBw W +.485514486 MHZ ) occ Hgh : +.5154B4515 MHz
S PPN FN Y R AP ! R | W N L W .
10 ¢ T ~ o - 10 o = - not T
/ \ I |
o IL 0 da: F 7
10 10 d <
7 ~ / N
- P, ~1 ‘,-‘1\ ol v WL AV
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 838.528 MHz 16.06 dém [ £37.858 Mz 15.19 dem
T 1 834.25225 MHz 11.03 dam oce Bw 4,485514486 MHZ T 1 834.24226 MHZ 10,08 dam oce Bw 4.5154B4515 MHZ
T2 1 838.73776 MHz 9.62 dBm T2 1 B3B.75774 MHz 9.52 dBm

L )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG102843-05B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m 2 m =
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.58 dBm mi1] 15.82 dBm
2 834.7420 MHz - - 8396770 MHz
T o - i 9.110889111 MHz - OccBw y 9.110889111 MHz
'} S e I
10 df . 10 o
! L i
o 0 de:
/ \ /
- -10 di A -
N / \ B
T X = T T, —
-30 o
-40 dBm
50 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 20.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 834.742 MHz 17.58 dbm ML 1 39.677 MHz 15.82 dem
TL 1 831.9545 MHz 11.34 dBm Occ Bw 9.110889111 MHz T 1 831.9446 MHz 11.05 dBm Occ Bw 9.110889111 MHz
T2 i 841.0754 MHz 11.15 dém T2 i 841.0554 MHz .78 dém
L JL ] L JU ] L
il im il
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.11 dBm mi1] 14.45 dBm
2 ) 893.5930 MHz - B31.1050 MHz
B Y S occ By . 13.4265 73427 MHz - occ Bw 13.486513487 MHz
A o S e e e e AR, e e
104 . 10 d y o i} Tl m Y ¥
[ |
o 0 de:
T
JJ [ 4
-10 di C
T -20 =
Vo i T
e N e -
- LSt ah
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 30.0 MHz 6.5 MHZ 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 833.593 MHz 17.11 dém Ml i 631.105 MHz 14,45 dom
TL 1 829.7867 MHz 10.13 dém occ Bw 13.426573427 MHZ 1 1 29,7567 MHZ 10.26 dBm occ Bw 13.486513487 MHZ
T2 i 843.2133 MHz 10.76 dém T2 i 843.2433 MHz 10.30 dém
L JL ] L

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 26

Middle Channel / 1.4AMHz / 64QAM

Middle Channel / 3MHz / 64QAM

m 2 m 2
Ref Level 30.00 cbm  Offset 1120 db @ RDW 30 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att a0de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.70 dBm mi1] 16.81 dem
. B36.65380 MHZ - B35.B5B60 MHZ
oce Bw 1.080909091 MHz v 2.745254745 MHZ]
. . e P ~J2
0d PN, L y 10 Y .
¥ 7
o 0 d8:
/ \
10 df E -10 d - -
Y L s -20dgm— T s ——
e N R N - ~ ——
i a0 d
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 836.6538 MHz 13.70 dém [ 1 635.8586 MHZ 16.81 dem
T1 1 835.95455 MHz 7.05 dBm Occ Bw 1.090909091 MHz T1 1 B35.11538 MHZ 7.52 dBm Occ Bw 2.745254745 MH2
T2 1 837.04545 MHz 5.56 dBm T2 1 B37.86064 MHz 8.78 dBm
L JU ] e L JU ] e
il m il
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.88 dBm mi1] 15.33 dBm
. B34.56200 MHZ - B34.1020 MHz
oce Bw +.5154B4515 MHz B _occaw 9.050949051 MHZ]
Tl o U B 1L e A\ e | L
wd > s = 10 :
i X / \
o - 0 da: T T
J | \
10 df N =10 di T I\
-20 -20 = -
7 L= -
Do VAT oW, LAV S o S S
-an d a0 d
40 dBmv -40 dBm:
50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 834.862 MHz 13.88 dém [ 1 £34.102 Mz 15.33 dem
T 1 834.26224 MHz 8.43 dam oce Bw 4.5154B4515 MHZ T 1 8319545 MHZ 9.93 dBim oce Bw 9.050949051 MHz
T2 1 838.77772 MHz 4.99 dBm T2 1 B841.0155 MHz 10.02 dBm
L JU ] L JU ] e

Middle Channel / 15MHz / 64QAM

trum i
Ref Level 00 dBm  Offset 1 dB RBW 300 kHz
fo ALt 30de 8WT 12.6 ps &« VBW 1MHz  Mode Auto FFT
SGL Count 1004100
(@ 17K Max
M1[1] 13.62 dBm)|
. 832.5140 MHz
oce Bw 13456543457 MHz
10 A g | o .
o
10 df -
-50
60 df
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 832.514 MHz 13.62 dom
T1 1 829.7268 MHz 9.97 dBm Occ Bw 13.456543457 MH2
T2 1 843.1833 MHz 8.03 dBm
L JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A26 - 10 of 37




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 26

m 2 m 2
Ref Level 30.00 GBm  Offset 1120 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 11.66 dBm mi1] 12.71 dem
2 836.79650 MHz - 836.41610 MHz
s B 1096503497 MHz M1 occ Bw 2697302697 MHz
It . o 2 S
10 df A T Y, 10 t :
o - 0 da: 7 -
I\ f \
10 df = 10 di
-20 -20
4 N 4 .
30 d 304 N ]
and Fn -3n oy e "
GEm -40 dBm
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 36.7965 MHZ 11.66 dém Ml i 636.4161 MHz 12.71 dém
T 1 835.95734 MHz 3.62 dam oce Bw 1.095503497 MHz T 1 835.15135 MHZ 5.09 darm oce Bw 2697302697 MHz
T2 1 837.05385 MHz 2.44 dBm T2 1 B37.84B6S MHz 6.53 dBm
L JU ] e L JU ] e
il m il
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 10.38 dBm mi1] 13.10 dem
2 834.97200 MHz - 834.1220 MHz
occ Bw +.505494505 MHz occ Bw 9.030969031 MHz
o Ll 12
10 df = N 4‘_ 10 - %
o ! T 0 de: f y
f Y / |
10 df 10 —
/ / |
-2 -20
/ . /
-a0d i T o = A
B Sreire e =
40 dBmy Bm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 834.972 MHz 10.38 dém Ml i 634.122 MHz 13.10 dém
T 1 834.25225 MHz 5.32 dam oce Bw 4,505494505 MHZ T 1 8319545 MHZ 6.49 dBim oce Bw 9.030960031 MHz
T2 1 838.75774 MHz 4.65 dBm T2 1 B840.9055 MHz 5.83 dBm
L JU ] L JU ] e
ctrum i
Ref Level 00 dBm  Offset 11.20 dé & RBW 300 kHz
fo ALt 30de 8WT 12.6 ps &« VBW 1MHz  Mode Auto FFT
SGL Count 1004100
(@ 17K Max
M1[1] 10.32 dBmy|
2 B41.2650 MHz
occBw 13.4265 73427 MHz
10d e i e AT e vae -
|
o ! |l
, |
10 T ]
20 - )
20 ct T A At oy,
-40 dBmv
-50
60 df
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 841.265 MHz 10.32 dém
T 1 829.7857 MHz 5.98 darm oce Bw 13.426573427 MHZ
T2 1 843.2133 MHz 5.73 dBm
L JL J
TEL : 886-3-327-3456 Page Number 1 A26 - 11 of 37

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30,00 dém  Offset 11.20 db

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit §heck PAES | SPURIGNECLinEkABS_ PABS

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P f-\ 20 dbime ﬂ =
10 dBm f \ 10 dBm: |‘ ]|
0dB ‘ I 0 dem j
-10 dgm - -10 dBm
SPURIOUS_LINE_ABS L |JJ
-20 dém V'\ -20 dBm
-30 dém ,j)- '\f‘\ -30 dirg Nl \
-40 dem 40 dgm
ry A et el / Mo k N S
1 e 7 -50 dBm =«
]

-60 dBm 60 dem D S — |
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 920,42258 MHz -42,90 dém -29.90 de 847.000 MHz 549,000 MHz 100.000 kHz 848,75924 MHz 20.21 dBm -9.79 d&

B623.000 MHz 924,000 MHz 20,000 kHz 823,99950 MHz -24.85 dBm -11.85 db 543,000 MHz 850,000 MHz 20,000 kHz 840,00050 MHz -23.91 dBm -10.91 dB

824.000 MHz 926,000 MHz 100.000 kHz 924.26074 MHz 20.76 dBm -9.24 db 550.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -44.56 dbm -31.56 dB

S
i J ) e i 1 )
Date 17:20:22

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

15.APR.2022 17:17:34

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dem = 10 dprfmesd \
0 ds /}f \\ 0 uarj !
-10 dem - -10 dpm
SPURIOUS_LINE_ABS | L
-20 dem J T 20 gBm L
-20 dBm I/ M =30 dBm M
40 d ) .«J".‘ B N A
40 dem 1 U_,f 40 dem i ~y
- P -
S0.d8m— — T -50 dBm
o
-60 d2m 50 dem B
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98801 MHz -37.97 dém -24.97 d& 547.000 MHz 849.000 MAz 100.000 kHz 848,50350 MHz 12.67 dBm -17.13 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz 823,99151 MHz -26.54 dém -13.54.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -27.13 dBm -14.13 dB
£24.000 MHz 525000 MHz 100.000 kHz 824.34066 MHz 12.32 dBm -17.68 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -36.91 dBm -23.91 dB
Y
I 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26 - 12 of 37



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
. . . AkS Line _$PURIDUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P /_\ 20 dhine [\ S
10 dem ] \ 10 dem [ ,\
0dB \ 0 dem /
-10 d8m -10 dBm
SPURIOUS_LINE_ABS L }
-20 dem Tf\ -20 dBm
-30 dBm -30 dB
AN AN
-40 dBm M -40 dim -%
A ] w N R N
- = = 50 dBm o —
T T
.60 dam 50 dem —— S
Start 815.0 MHz 3003 pts stop 826.0 MHz | |[Start 8a7.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 820.43856 MHz -43.08 d&m -30.68 d& 547.000 MHz 849,000 MHz 100.000 kHz 848,74326 MHz 19.70 dBm -10.30 d&
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -22.13 dém -9.13d8 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -22.,88 dBm -9.88 d8
824.000 MHz 826.000 MHz 100.000 kHz 624.24675 MHz 19.51 dBm ~10.39 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -44.58 dbm -31.58 dB
S
T
i [ i 1 )
Date 17:18:26 Date: 1 L41
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIDUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm { \ 10 dB‘f' - \
0 dB f \ i dBnJ b
-10 d8m -10 dm
SPURIOUS_LINE_ABS \
-20 dem Mﬂ 20 ¢Bm l
-30 dBm v/ i dBm l\'\w
40 derm 2 ] 40 dBm "'\J“
- e —
- P i
= == 50 dem -
~l___
-60 dBm 60 dBm .-
Start 815.0 MHz 3003 pts stop 826.0 MHz | |[Start 8a7.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,98801 MHz -37.39 dém ~24.39 d8 547.000 MHz 849,000 MHz 100.000 kHz 848,14785 MHz 11.60 dBm -18.40 dB
£23.000 MHz 824,000 MHz 20,000 kHz 82399950 MHz -29.01 dém -16.01 8 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -28.45 dBm -15.45 dB
824.000 MHz 526,000 MHz 100.000 kHz 925.15084 MHz 11.57 dém -16.43 dB 550,000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -36.28 dBm ~23.28 dB
T
) i )
Date: 15.APR.2022 17:1B:30

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102843-05B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l Hm
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 db Mode Auto Sweep
6L Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS

y . ; ABS Line _§PURIDUS_LINE_aBS PAS
20 ghine _FPURIOUS }INE_ABS P 20 dkine /‘\\ S
10 dBm I[\‘\ 10 dBm [ ,‘
0ds f 1 0 dem J !
-10 dBm ! -10 dBm
SPURIOUS_LINE_ABS j‘ f
“20 dem V\ -20 dem—gf
30 dem 7 -30 dem \n
-40 dBm W\ -40 dem \‘
) ,,I“i/ M \
S0-dem—— — = ’ﬂ = Vit J’L/ 90 dem "-Ur\k' e —
e - —
-60 dBm 60 dBm SN UV N——
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts SIE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 823,000 MHz 100,000 kHz 820,43057 MHz -44.65 dBm -31.65 dB 847.000 MHz 849.000 MHz 100.000 kHz 848.76723 MHz 18.41 dBm -11.59 d&

£23.000 MHz 824,000 MHz 20.000 kHz 823,99550 MHz -26.03 dém -13.03 dB 349,000 MH= 850,000 MHz 20.000 kHz 240,00050 MHz -24.00 dBm -11.00 dB

£824.000 MHz 826,000 MHz 100,000 kHz 824,23277 MHz 18.50 dBm -11.50 dB 550000 MHz 860,000 MHz 100.000 kHz 850.03497 MHz -45.88 dBm -32.88 dB

—
T
i ] i [ )
Date 1 30:35 Date: 1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

15.APR.2022

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm - 10 derph ,_\
0 de J{ —\\‘ 0 dBrrJI i
|
|
-10 dem | | -10 dpm
SPURIOUS_LINE_ABS [ 1 ‘I
-20 dem l L 20 dBm l
-30 dBm JJ uw BM \M
-40 dBm =t v -40 dBm ta.
P P R <=
5048 —] - - - 50 dem
-‘\‘———-—.,
—
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[I'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98801 MHz -38.65 dém -25.65 d& 547.000 MHz 849.000 MAz 100.000 kHz 847.89011 MHz 10.67 dBm -19.33 db
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -28.57 dém -15.57 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -29.13 dBm -16.13 dB
£24.000 MHz 525000 MHz 100.000 kHz 524.68232 MHz 10.37 dBm -19.63 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -38.50 dBm -25.90 dB
Y
I 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 26 / 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum k=

Ref Level 30.00 dBm  Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKABS PAES

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P, 20 dbime 5
10 dem {m\ 10 dBm: f]’\\
0de ( \ 0 dem [ [
-10 dBm — -10 dBm.
SPURIOUS_LINE_ABS | L j
20 dBm J M -20 dBm
-30 dBm -30 dBm f
40 dem f\' -40 defiyt 4
, " L | ]
“J\HNAM' R, e et %"‘(L'J LJVJ DA‘N\JN" _\_;L.A_hwt' L\

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 9820,43057 MHz -47.83 dém -34.83 d& 847.000 MHz 849.000 MHz 100.000 kHz 848,74525 MHz 15.72 dBm -14.28 dB

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -30.00 dBm -17.00 d& 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -29.90 dBm -16.90 dB

824.000 MHz 826.000 MHz 100.000 kHz 824.24076 MHz 15.51 dém -~14.49 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,08492 MHz -47.33 dbm -34.33 dB

S
Y
il A I [] o
Date 16:32:40

Date: 15.A

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvaPwr (@1 cvgPwr
Limit §heck PARS | SPURIGHE CHAEKARS_ PARS
J 3 3 ABS Lt SPURIDUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dém
ode / 0 dBm '
-10 dém | \ -10 dpm \
SPURIOUS_LINE_ABS J k |
-20 dem [ \ 20 dfm \
-30 dBm f -30 giem l\
40 dBm 1 A’ﬁjdam “'\.\
-50 dBm a ] -50 dBm -
S e e e e I "y "\lJ  F——y B
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 826.0 MHz | |[Start 8a7.0 Mz 3003 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,91608 Mhz -48.30 dem -35.30 06 847.000 MHZ 849,000 MHZ 100,000 kHz 847 01608 MHz 252 dbm 22,46 dB
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -32.34 dém -19.34 8 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -34.97 dBm -21.97 d8
824.000 MHz 826.000 MHz 100.000 kHz 624.90809 MHz 7.54 dém ~22.46 d 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -48.12 dbm -35.12 dB
Y
) i )
Date: 15.APR.2022 16:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26 - 15 of 37




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum k=

Ref Level 30.00 dBm  Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKARS PAES

s 3 3 ABS Line _$PURIOUS NE_ABS PAS!
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P (,\ 20 GB;.[.I‘P f 5
10 dem r \| 10 dBm {
0 o8 - 0 dem J l
-10 dBm H -10 dBm.
SPURIOUS_LINE_ABS H |
-20 dBm ‘LL q -20 dBm j
-30 dém “,f i jl ‘\ -30 dém ﬂ'\w; \4\
-40 dém ~ ﬂ;w ng %"-., s w/,f\ ! 40 dem—j i
N mfpun o L. 5

50 gy A -50'cem LA —
40 dam 50 dem ——
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -34.44 dBém -21.44 de 846.000 MHz 549,000 MHz 100.000 kHz 848,77972 MHz 21.17 dim -9.93 d&

823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -20.27 dBm -7.27 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -19.31 dBm -6.31 dB

824.000 MHz 827.000 MHz 100.000 kHz 82427722 MHz 21.46 dBm -8.54 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,04496 MHz -35.78 dbm -22.78 dB

S
Y
il A I [] o
Date 19 Date: 1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

15.APR.2022 1

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm LSRR
7 ~
0dB f \‘ dem. i
-10 dem - -10 dBm
SPURIOUS_LINE_ABS [
-20 dem )l 20 dBm L\
e w”“’b«w’ e w
40 dem i -0 dem o
e P
| dlEtm- -50 dBm
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.86813 MHz -31.73 dém -18.73 d& 546.000 MHz 849.000 MAz 100.000 kHz 846.31918 MHz 10.61 dBm -19.39 db
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,59550 MHz -24.67 dém -11.67.d8 849.000 MHz 850,000 MHz 30,000 kHz 849,02148 MHz -25.02 dBm -12.92 dB
£24.000 MHz 527.000 MHz 100.000 kHz 824.99051 MHz 2.65 dem -20.35 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.13487 MHz -32.80 dBm -15.80 db
Y
) i )
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102843-05B

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge /1 RB
ectrum =il s um
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P /_\l 20 gbine / s
10 dBm | 10 dBm ’
o dd l\ 0 dem ( l
-10 d8m -10 dBm
SPURIOUS_LINE_ABS 1‘ ’
-20 dem J -20 dBm ﬁ'f
-30 dBm ’)J »\ f‘nH 20 dem ﬂkwfl
-40 dBm A 'f t ﬂ :}gdﬁm \‘ A
\ / R wj
" AN - o] R
— ) S M
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.
R S—
-60 dBm -60 dem:
Start 815.0 MHz 3003 pts Stop 827.0 MHz_| ||[Start 846.0 MHz 3003 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 923.000 MHz 100.000 kHz 822,97203 MHz -36.02 dém -23.02 dB 546.000 MHZ '849.000 MAZ 100.000 kHz 948,77073 MHZ 20.23 dBm 077 B
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -17.87 dém 487 d8 949.000 MHz 850,000 MHz 30.000 kHz 849.01548 MHz -20.01 dBm -7.01 d8
824.000 MHz 827.000 MHz 100.000 kHz 624.26224 MHz 20.60 dim -9.20 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -36.96 dbm -23.96 dB
S
i J [ i 1 )
Date 1 55:29 Date: 1 18
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, NE_ABS. PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm < 10 e
s Il 7
ode ; - ‘flzuarn T
| ] ’ l
-10 d8m t 10 dem -
SPURIOUS_LINE_ABS IF \
-20 dem } -20 dBm L\
-30 dBm - -30 dem =
[anpen A
40 dom —— e 40 dem
P, - T
Ol
0 dppe=f—= -50 dem:
\_.M
-60 dem 50 dBm —
Start 815.0 MHz 3003 pts Stop 827.0 MHz_| ||[Start 846.0 MHz 3003 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 923.000 MHz 100.000 kHz 922,94006 MHz -29.03 dém -16.03 dé 546.000 MHZ '849.000 MAZ 100.000 kHz 946.63087 MHZ 9.47 dBm 20,53 db
£23.000 MHz 824,000 MHz 30.000 kkz 82399950 MHz -25.38 dém -12.38 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00549 MHz -24.93 dBm -11.93 d8
824.000 MHz 827.000 MHz 100.000 kHz 62545804 MHz £.62 deém -21.38 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -29.20 dbm -16.20 dBb
T
) i )
Date: 15.APR.2022 17:54:33 Date 18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 26 /

3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 db Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P - 20 gbine 5
10 dBm ‘f \l 10 dBm ’ -
o dd | ] 0 dem / !
-10 dBm ‘ -10 dBm.
SPURIOUS_LINE_ABS \ ’l
-20 dBm -20 dBm },
-30 dBm JJI W}u {ﬂl 20 dem ﬂk ¥ \\
40 dBm ’1 ﬂ 4 dem =
Lo W i / " \
A L. AN I Troast, A .
N— 50 dem "]
“\‘*-»1,_—_.
-60 dBm 60 dem ==
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -36.57 dém -23.57 de 846.000 MHz 849.000 MHz 100.000 kHz 848,78571 MHz 19.46 dBm -10.54 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -20.28 dBm -7.28 dB 949,000 MHz 850,000 MHz 30,000 kHz 540,00050 MHz -19.78 dBm -6.78 dB
824.000 MHz 527,000 MHz 100,000 kHz 824.26823 MHz 19.58 dBm -10.42 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.02498 MHz -38.24 dbm -25.24 dB
S
Y
i e N [1 e
Date Date: 15.A

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

15.APR.2022

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 19 dBm
_.:.ww,\l T
0 dB } \ dem .‘
-10 dem 10 dBm -
SPURIOUS_LINE_ABS H L
-20 dem J 20 dBm L
-30 dem -30 dem
-40 dem —— WL'W 40 dem =~
R ‘“»\..\_,____-
B -50 dem
-
L
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,08002 MRz -33.67 dem -20.67 06 846.000 MHZ B 100 000 kHz S ETETr T =89 dom _szl
823.000 Mrz | 824.000 Mhiz 30.000 kHz £823,58551 MHz -26.60 dém -13.60 d& 849.000 MHz 850,000 MHz 30,000 kHz 849,01049 MHz -26.35 dBm -13.35 dB
£24.000 MHz 527000 Mtz 100.000 kHz 824.49500 MHz 7.62 dBm -22.38 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -32.54 dBm -19.54 dB
Y
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 26 / 3MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum k=

Ref Level 30.00 dBm  Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKARS PAES

3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime =
10 dBm jﬁ\ 10 dBm !‘ .‘
ods | \ 0 dem { 1
-10 dBm -10 dBm. -
SPURIOUS_LINE_ABS \ /
20 dam | -20 dBm j
-30 dBm ﬂ fiﬂl\ -30 dBm ’\l\ ,‘HJ‘ \
-40 dBm M‘ L‘ /P\ D]‘dam wv
-50 dem — — A ] "/\’ i Sl “"‘\ =
I S AN e N Pr . - W hl W S N
4‘\‘*“‘* - —

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 9820,39061 MHz -47.22 dém -34.22 de 846.000 MHz 849.000 MHz 100.000 kHz 848,74076 MHz 16.40 dBm -13.60 d&

823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -26.31 dBm -13.31 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -23.95 dBm -10.95 dB

824.000 MHz 827.000 MHz 100.000 kHz §24.25325 MHz 17.02 dém -12.97 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,07493 MHz -49.29 dbm -36.29 dB

S
Y
il A I [| o
Date 19:4B:19

Date: 15.A

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine 8
10 dem 10 dém
* e
0de i i dem I
-10 dBm [ \ F10 dBm :
SPURIOUS_LINE_ABS { L
20 dem J 20 dim }
-30 dBm ' -30 dem .[\
40 dBm { 40 dBm
s o T —
50 dBm E \ N
I e e e S0 dem |
60 dam 50 dem B
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,96404 MAz -30.05 dem -26.05 dB 846.000 MHZ 849,000 MHZ 100 000 kHz 890.67782 Mz 5,50 dbm 04,4108
523.000 MH2 | 694,000 MHz 30.000 kHz £823,58751 MHz -30.07 dBm -17.07 d8 849.000 MHz 850,000 MHz 30,000 kHz 849,03646 MHz -30.37 dBm -17.37 dB
£24.000 MHz 527.000 MHz 100.000 kHz 826.23427 MHz 4.65 dBm -25.35 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -40.14 dBm -27.14 dB
T
I 1 P
Date: 15.APR.2022 16:40:08
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102843-05B

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum =il s um
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ PABS
s 3 3 AkS Line _$PURIOUS_LINE_ABS, PAS:
20 ghilie ~FPURIOUS_LINE_ABS P [' 20 gbine a s
10 dem # \l 10 dBm -
| I
0dB / J\ 0 dem J \
-10 d8m -10 dBm |
SPURIOUS_LINE_ABS H } k
-20 dem u] -20 dBm ',’,P' \*
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-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 829.0 MHz_| ([ Start sa4.0 Mz 3003 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,18082 Mhz -36.27 dem —23.27 db 544000 MHz 849,000 MHZ 100,000 kA2 846.66763 MhZ 20,87 dBm 0.13 0B
£23.000 MHz 824,000 MHz 50.000 khz 823,99750 MHz -21.84 dém -8.84.d8 949.000 MHz 850,000 MHz 50.000 kHz 849,00549 MHz -18.66 dBm -5.66 d8
824.000 MHz £29.000 MHz 100.000 kHz 624.34715 MHz 21.26 dem -8.64 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.81415 MHz -38.22 dbm -25.22 dB
S
T
i [ i 1 )
Date Date: 1 18
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
/,,wq,” P M,\,\ T S S
0 dB f 1 g dem
-10 d8m ! 10 dem
SPURIOUS_LINE_2BS qi{ \
-20 dem {ql 20 dBm
-30 dBm ﬂ‘, -30 dem
40 derm - e 40 dBm
S
dam -50 dem
|
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 829.0 MHz_| ([ Start sa4.0 Mz 3003 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,95604 Mhz -37.02 dem ~24.02 db 544000 MHz 849,000 MHZ 100,000 kA2 844 65684 MOz =85 dbm ~22.15 dB
£23.000 MHz 824,000 MHz 50.000 khz 823,99750 MHz -24.70 dm -11.70 8 949.000 MHz 850,000 MHz 50.000 kHz 849,08242 MHz -25.51 dBm -12,51 d8
824.000 MHz £29.000 MHz 100.000 kHz 624.82667 MHz 7.65 dem -~22.35 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -38.13 dbm -25.13 dB
T
) i )
Date: 15.APR.2022 18:2 Date 18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum k=

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

s um

SGL Count 100/100

Ref Level 30,00 dém  Offset 11.20 db

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKARS PAES

s 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
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60 dBém -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,17283 MHz -37.51 dém -24.51 de '844.000 MHz 849.000 MHz 100.000 kHz 848,66783 MHz 20.64 dBm -9.36 dB

823.000 MHz 824,000 MHz 50.000 kHz 823.99950 MHz -21.17 dBm -8.17 dB 543,000 MHz 850,000 MHz 50.000 kHz 849,00250 MHz -22.40 dBm -9.40 dB

824.000 MHz 829.000 MHz 100.000 kHz 82433716 MHz 20.59 dBm -9.41 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,81419 MHz -38.98 dbm -25.98 db
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Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
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Offset 11.20 dB Mode Auto Sweep
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Limit $heck BAES | SPURIGNE CHNEKABS PABS
¥ ; ; AKS Line _§PURIOUS_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PASS 20.dhif
10 dBm 10 dBm
A o o st
0ds f \ dem
-10 d8m f 10 dem
SPURIOUS_LINE_ABS ) \ ‘
“20 dem J’ 20 dBm k‘
-30 dBm M -30 dem W
- 40 dem M u -
i
..-.-4'—"‘"‘"’-'—-’— N
-50 dem \‘4—‘
-60 dBm
Start 815.0 MHz 3003 pts stop 829.0 MHz_| ([ Start sa4.0 Mz 3003 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,85215 Mhz ~34.60 dem ~21.60 db 544000 MHz 849,000 MHZ 100,000 kA2 844.86164 MAz 570 dBm ~23.30 dB
£23.000 MHz 824,000 MHz 50.000 khz 823,99950 MHz -23.54 dBm -10.54 8 949.000 MHz 850,000 MHz 50.000 kHz 849,02547 MHz -25.27 dBm -12.27 de
824.000 MHz £29.000 MHz 100.000 kHz 62473676 MHz £.62 dém -23.37 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -35.23 dbm -22.23 dB
T
) i )
Date: 15.APR.2022 18:2

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26 - 21 of 37






